Page 1

Parts List for EB-280DS (B063)

EXPLODED VIEW

=

=
o i

p
AR

DELIVERING OF SPARE PARTS
Please note:When ordering spare parts please always mention:Model of the machine, Serial number and

Reference number of the part.
SHOULD REF. NUMBERS MISSING, NO SPARE PART WILL BE DELIVERED.

SPARE PARTS LIST FOR EB-280DS

04/12/2014

Ref. No. Description

Ref. No. Description

Ref. No. Description

Ref. No. Description

Washer

Base

Bar stop rod
Cool pump
Bar stop
Countervice
Screw M5
Vice jaw
Vice

. Body frame

. Casing

. Motor Fan

. Motor Cover
. Connection Plate
., Arm

. Filter

. Bush

. Pin

. Lever

. Knob

. Key7x7

. Bearing

. Motor flywheel
. Washer

. Shaft

. Blade cover
. Ringnilons

. Bearing 32006
. Ringnut M30
. Pivot

. Bearing cover

hadi ot il sl

. Washer

. Key4x25

. Reducer

. Motor

. Screw

. Plate

. Plug

. Micro switch(optional)

. Screw M8

. Threaded shaft

. Spring washer

. Grip

. Pin

. Handwheel

. Return flywheel

. Hex.nut

. Bearings 2Z

. Saw blade

. C-ring

. Hex.nuts

. Blade sheel shaft

. Block blade tension

. Handle

. Lever

. Vice screw
58.R. Bladeguard

. Vice spring

. Vicelever

. Bearing

. Bearing cover

. Vice handwheel

. Spring

. Spring connection

. Revolving arm

. Rod

. Stop bolt

. Micro switch(optional)
. Block

. Hex. nuts

. Rubber connection

. Arm

. Bolt

. Blade guard

. Handle

. ScrewM10

. Bearing 6082Z

. Screw M3

. Water pipe

. Rustplate

. Vicepad

. Bush

. Switch set

. 24V switch set

. Scale

. Hydraulic cylinder

. Pin

. Fixed bladeguide plate
. Mobile bladeguide plate
. Bush

. Toger switch

. Condenser(motor)(optional)
. Coolant distributor

97. Stand
98. NutM10
99. ScrewM8*15
100. Washer
101. Plate
102. Bladeguide unit square
103. Bladeguide unit
. Blade tension guide
. Blade tension gauge (optional)
. Guide pivot
. Guide pivot
. 33MM*MS screw
. C-ring
. Vice piece
. Screw
. Vice jaw
. Vice sliding seat
. Switch shelf
. Electrical box
. Handle
. Handle
. Bolt
. Washer
. Revolving Hook
. Adjusting hook
. Screw

5






